Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number:

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number:"

Transcription

1 Parts Catalog R WYZ48/ 52/60 Zero Turn Mower Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number:

2 Content Content Mower Assembly.. 1 Mower Deck Assembly. 2 Front Frame Assembly.. 4 Console Frame Assembly. 6 Security Bar Assembly. 8 Seat Assembly... 9 Fuel Tank Assembly.. 10 Electric System 11 Drive Assembly 12 Brake System 14 Hydraulic System.. 16 Radiator. 17 Driving System. 18 Safety / Operation And Product Decals. 20

3 Mower Assembly 1

4 2 Mower Deck Assembly

5 Mower Deck Assembly 1 B Hex Hd. Bolt M8 30 B Phillips Hd Screw M Outer Bracket, Discharge Chute Fixed Bracket Rubber Plate Discharge Chute Inner Bracket, Discharge Chute Bracket, Discharge Chute 5 B Locknut M8 6 B Hex Hd Bolt M Grass Board A Grass Board 9 B Washer M8 12 B Hex Hd Bolt M Scalp Roller Bushing Anti Scalp Roller Deck Wheel Spacer 16 B Locknut M10 17 B Hex Hd Bolt M Knob LH Belt Cover LH Belt Cover Belt Cover Mower Deck Mower Deck Mower Deck 22 B Bolt M Disc Spring Washer M U Blade U Blade U Blade Spindle Shaft 26 B1096-B625 Key B Lower Dust Guard 28 B Snap Ring M52 29 B RS Bearing RS Spindle Housing Top Dust Cover Blade Pulley Blade Pulley Disc Spring Washer M20 34 B Nut M B Nut M16 36 SABJK16C Bearing SABJK16C 37 B Hex Hd BoltM B Nut M Axle Pin Weldment Support Pole Support Pole 41 B Grease Fitting M6 42 B Snap Ring M40 43 B RS Bearing RS Bearing Spacer Tension Pulley Bearing Spacer M Tension Pulley Brace 48 B Hex Hd Bolt M Blade Drive Belt (Carlisle ) Blade Drive Belt (Carlisle ) Blade Drive Belt Washer M10 51 B Bearing 25E Belt Tension Arm Weldment Pivot Tensioner Mount Deck Belt Tension Spring Bearing Cover Stationary Idler Idler Spacer Bushing 58 B Hex Hd Bolt M RH Belt Cover RH Belt Cover Belt Cover Spindle Bearing Spacer 61 B1096-B656 Key B Spindle Bearing Spacer Spindle Shaft Spindle Assembly Spindle Assembly Tension Pulley Assembly Drive Belt Tension Pulley Assembly Spindle Assembly Spindle Assembly 112 B Flat Washer M6 171 B93-8 Washer B Washer M6 3

6 4 Front Frame Assembly

7 Front Frame Assembly 6 B Hex Hd Bolt M B Locknut M8 9 B Washer M8 38 B Nut M16 41 B Grease Fitting M Dust Cap 81 B Nut M20 82 B1972-A40 Spring Washer A40 83 B Bearing B Bolt M B13871-B32528 Seal(F)B Caster Wheel Yoke Bolt 88 B Nut M Cap Bushing Seal Tapered Roller Bearing Caster Wheel Bushing Tire 95 B Grease Fitting M8 96 B Nut M16 97 B Washer M Adjusting Screw Adjusting Screw Spring Washer 101 B Locknut M U Bolt 103 B Bolt M B Locknut M Chain Connection Shaft Shift Arm, LH Washer 109 B Snap Ring M Front Frame Weldment 111 B Screw M B Washer M Bumper Block 114 B Locknut M6 115 B Bushing Washer 117 B Bolt M B Flat Washer M B Bolt M Linking Plate Bushing Compression Spring Handle Clevis Pin Shield Plate, Inner Roller Height Adjustment Plate Inside Bushing Connection Rod 130 B Nut M Handle Grip Push Button 133 B Bolt M Shield Plate, Outer Hair Pin 137 B Screw M Foot Plate Height Adjustment Plate Outside Pedal Weldment Pedal Grip Ring Cushion Lanyard Caster Wheel Assembly A Wheel Rim 347 B Bolt M B Nut M10 5

8 6 Console Frame Assembly

9 Console Frame Assembly 5 B Locknut M8 9 B Flat Washer M8 101 B Nut M8 112 B Flat Washer M6 114 B Locknut M6 118 B Flat Washer M B Nut M8 170 B Bolt M B93-8 Split Lock Washer M Snap Ring Foot Plate Panel Return Pin Return Spring Compression Washer 178 B Screw M Nut Plate Pressure Switch Pressure Switch Bracket Return Spring 183 B Bolt M B Pin Console Frame Weldment Console Frame Weldment( ) Console Frame Weldment Rear Engine Guard Heat Isolation Plate 188 B Bolt M B62-6 Wing Nut M Battery Clamp Bolt Battery 12V Engine Guard Bracket Engine Guard Bracket ( ) Spring Clamp Drive Assembly Mount Lock Catch Attachment Bracket Brake Switch 203 B Hex Hd Bolt M LZ Plastic Bushing Support Plate Fuel Tank Bracket 207 B Bolt M Start-up Relay (Kawasaki 21-25HP) 256 B Bolt M B96-6 Washer M Cover Channel 211 B Bolt M B93-5 Washer M Mounting Plate 392 B93-6 Washer M6 449A B Bolt M Spring Cover Battery Strap Note: Equipped with Kawasaki 25HP Equipped with Kawasaki 27HP Equipped with Kawasaki 22, 24HP 7

10 Security Bar Assembly REF. PART NO. DESCRIPTI N B Flat Washer M8 88 B Nut M B93-8 Split Lock Washer M8 230 B Bolt M Pin Star Grip Knob Vertical Position Clip Hair Pin Cotter Pin Security Bar Upper Frame Security Bar RH Frame Security Bar RH Frame (Kaw FX27) Security Bar LH Frame Security Bar LH Frame (Kaw FX27) 256 B Bolt M8 25 8

11 Seat Assembly 5 B Locknut M8 16 B Locknut M Nut 5/16-18UNC 114 B Locknut M6 118 B Flat Washer M B Bolt M Handle Grip 251 B Bolt M Adjusting Lever Bushing Torsion Spring Seat Tilt Hook Rod Seat Assembly 259 B Bolt M B Locknut M Spring Bushing 263 B Bolt M Washer Lower Seat Bracket Weldment Upper Seat Bracket Weldment 267 B Washer M6 256 B Bolt M8 25 9

12 Fuel Tank Assembly to engine air filter to engine fuel line 9 B Flat Washer M8 114 B Locknut M6 171 B93-8 Washer M Hour Meter Blade Control Switch Switch Panel Ignition Switch Throttle Control Assembly Knob 277 B Bolt M Fuel Tank Cap Right Fuel Tank Assembly B Grommet (Right Angle Connector) 282 B Hose Clamp Left Fuel Tank Assembly A Three Way Valve Right-angle Connector E Fuel Line Vent Valve Vent Grommet Adaptor "T" Vent Line Vent Line Vent Line Screw 10-32UNF 1/ Fuel Gauge 512 B Internal Tooth Lock Washer Washer Switch Panel Assembly Bolt 5/16-UNC 3/ Fuel Gauge Grommet P68F Fuel Line Clamp Hour Meter Wiring Adaptor Fuel Line Clamp E Fuel Line 10

13 Electrical System Pressure Switch V Battery Parking Brake Switch V Relay Delay Switch Start-up relay (Kawa FH21-25) Blade Switch Positive Pole (+) Negative Pole (-) Wiring Harness (Kawa FH21-25) Wiring Harness (Kawa FX22/24/27) Fuse (20A) Power wire (Kawa FH21-25) Relay Cable Cover Cover(negative) Cover(positive) 11

14 12 Drive Assembly

15 Drive Assembly 5 B Locknut M8 9 B Flat Washer M8 101 B Nut M8 117 B Bolt M B Bolt M B93-8 Washer M8 178 B Screw M Nut Plate 207 B Bolt M B Bearing GE20ET Bearing Housing Washer Handle Mount Bar 304 B Flat Washer M Bearing SIBJK8S Small Spring Spacer 309 B Nut M Connecting Rod 311 B Bolt M Control Arm Weldment LH Bushing Blade Switch 315 B6171-8L Nut M8 1,Levo Bearing SILBJK8S-LH 318 B Pin Connecting Arm Handle Grip Control Lever Damper (AVM) 326 B Bolt M Control Arm Weldment-RH Nut 5/16-18 NC 260 B Nut M8 13

16 14 Brake System

17 Brake System Washer M B Nut M8 118 B Flat Washer M B Hex Hd Bolt M B93-8 Split Lock Washer M8 300 B Bearing GE20ET Bearing Housing Wheel Motor Shim 341 B Bolt M Rod Connector Spring 344 B Nut M Brake Arm Brake drum 347 B Hex Hd Bolt M Brake Strap Connector Bushing Brake Strap 351 B L Bolt M Haul Rod Connecting Yoke 354 B Clevis Pin B Brake Control Rod Weldment 357 B Square Key Brake Lever Brake Lever Grip 360 B96-8 Washer M8 361 B Cotter Pin Connection Rod Weldment Connecting yoke Connecting Screw 365 B Locknut M B Washer M Nut Washer 369 B Grease Fitting M Tire and Wheel Assembly Tire Wheel Hub B Bolt M Bolt 406 B Cotter Pin Key 464 B Washer M6 15

18 Hydraulic System 112 B Flat Washer M Filter Support Plate Hydraulic Oil Tank Bracket Weldment 282 B Clamp QUQ1 Hydraulic Air Filter Assembly 381 B Bolt M6 25(Kawasaki FX 27HP) 381A B Bolt M6 45(Kawa FH 21-25HP) Hydraulic Filter(Hydro gear) Hydraulic Oil Tank Hydraulic Valve-inlet Oil hose, left Pump to left Motor Oil Tank Valve-output 388 B Clamp 13~ Hydraulic Oil Output Hose Adjustable Filter 392 B93-6 Split Lock Washer M Left Motor Connector Oil hose, left Pump To left Motor Wheel Motor (Hydro-Gear) Wheel Motor (Parker) Hose Rear Oil Hose, Right Pump To Right Motor Front Oil Hose, Wheel Motor 90 Connector, RH 400 SAE O-Ring 401 SAE O-Ring 402 SAE O-Ring Straight Adaptor, Pump Adaptor, Pump Feed Bolt 406 B Cotter Pin Key Hydraulic Pump Adaptor, Pump Return Oil Return Hose 411 B Hex Hd Bolt M Filter Spacer Spacer Filter Cap 416 B Bolt M Filter Element(Hydro gear) Washer Bushing (Kawasaki FH 21-25HP) Radiator Oil Hose, Radiator to Hydraulic Oil Tank Right Pump To Right Motor 16

19 Radiator REF. PART NO. DESC IPTION B Locknut M B Flat Washer M6 114 B Locknut M6 117 B Hex Hd Bolt M B Hex Hd Bolt M B Screw M Cover Washer Bracket-LH Weldment Bracket-RH Bracket-RH Weldment Bracket-LH Bottom Cover Weldment 392 B93-6 Split Lock Washer M6 17

20 18 Driving System

21 Driving System 5 B Locknut M8 9 B Flat Washer M8 16 B Locknut M Spacer 51 B Bearing 25E Washer M B Nut M8 104 B Locknut M Pump Drive Pulley (# ) Electromagnetic Clutch ( ) Electromagnetic Clutch(# ) Bolt 7/16-20UNF B Bolt M8 85( ) 449A B Bolt M8 100( #) Washer Clutch Stop Strap Bushing 118 B Flat Washer M10( ) 119 B Bolt M M17 Rubber Washer Bushing ( ) Bushing( #) 171 B93-8 Split Lock Washer M Clamp 282 B Hose Clamp B Hose Clamp Washer 321 B Hex Hd Bolt M B Bolt M8 45( #) 347A Bolt 3/8-16UNC 1-1/2( ) 430 B Bolt M Pump Tension Pulley Spring 432 B Nut M Blade Tension Pulley Weldment 434 B RS Bearing RS 435 B Snap Ring M B Bolt M Shift Arm Weldment 438 B Grease Fitting M Bushing Pump Drive Belt Pulley Weldment 442 B Screw M B Key Spacer ( ) Key Kawasaki 25HP FH721V Kawasaki 21HP FH641V Kawasaki 23HP FH680V Kawasaki 27HP FX751V Kawasaki 22HP FX651V Kawasaki 24HP FX691V Engine to Pump Belt Engine Fuel Outlet Assembly Connector Fuel Line Connector Bushing ( #) 463 B O Ring ( # ) 464 B Washer M Muffler ( #) Muffler ( ) Muffler ( ) Washer Idler Pulley Assembly 468 B93-10 Washer M10( ) Pump Pulley Assembly 445A Spacer ( # ) Spacer( ) Note: Equipped With Kawasaki FH641V FH721V # Equipped With Kawasaki FH680V Equipped With Kawasaki FX751V Equipped With Kawasaki FX651V FX691V 19

22 Decals DANGER To avoid serious injury or death: Avoid blades unless engine and blades are stopped

23 Decals Decal, Operational Warning Decal, Warning Discharge Decal, Warning Battery Decal, Caution Guard Decal, Danger Avoid Blades Decal, Service Decal, Caution Roll Bar Decal, Park Brake Decal, Roller Adjustment Decal, Warning Exhaust Decal, Caution Hot Decal, Caution Hot Decal, Danger Foot Plate Decal, No Step Decal, Cutting Height Decal, Cutting Height Decal, Caution Loose Blade Bolt Decal, Ignition Decal, Cobra Logo Decal, Cutting Height Direction Decal, Decal, Motion Control Decal, Belt Routing Decal, 60" WORLD Logo Decal, Worldlawn Logo Decal, Decal, Fuel Valve EPA Decal Decal, Choke/Throttle 21

24 Notes:

25

26 R Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Phone: (402) Fax: (402) Form No

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number:

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number: Parts Catalog R WYRZ46S/50U/60U Residential Zero Turn Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table

More information

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number:

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number: Parts Catalog R WYRZ46S/50U/60U Residential Zero Turn Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table

More information

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number:

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number: Parts Catalog R Commercial WY48 Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table of Contents Mower Assembly..

More information

Parts Catalog. WYRZ46XS/50XL/60XL Residential Zero Turn Mower. Table of Contents

Parts Catalog. WYRZ46XS/50XL/60XL Residential Zero Turn Mower. Table of Contents Table of Contents Parts Catalog R WYRZ46XS/50XL/60XL Residential Zero Turn Mower Worldlawn Power Equipment, Inc. 401 N. Commerce Street, Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents

More information

Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road, City of Industry, CA Toll Free Number: Mowers( )

Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road, City of Industry, CA Toll Free Number: Mowers( ) Parts Catalog R WYRZ50 Residential Zero Turn Mower Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road, City of Industry, CA 91744 Toll Free Number: 1-866-9-Mowers(1-866-966-9377) Content Content

More information

Parts Catalog. WY36 Commercial Mower

Parts Catalog. WY36 Commercial Mower Parts Catalog R WY36 Commercial Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table of Contents Mower Assembly.

More information

Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road, City of Industry, CA Toll Free Number: Mowers ( )

Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road, City of Industry, CA Toll Free Number: Mowers ( ) Parts Catalog R Commercial WY42/48 Mower Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road, City of Industry, CA 91744 Toll Free Number: 1-866-9-Mowers (1-866-966-9377) Content Content Mower Assembly..

More information

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number:

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number: Parts Catalog R Commercial / Residential 33 Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table of Contents

More information

Parts Catalog. WY32 Commercial Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number:

Parts Catalog. WY32 Commercial Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number: Parts Catalog R WY32 Commercial Mower Worldlawn Power Equipment, Inc. 2415 Ashland Avenue, Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Content Content Mower Assembly 1 Mower Deck Assembly.. 2 Engine

More information

Parts Catalog. Commercial WY36 Mower. Toll Free Number: Mowers( ) Worldlawn Power Equipment, Inc.

Parts Catalog. Commercial WY36 Mower. Toll Free Number: Mowers( ) Worldlawn Power Equipment, Inc. Parts Catalog R Commercial WY36 Mower Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road City of Industry CA 91744 Toll Free Number:1-866-9-Mowers(1-866-966-9377) Catalog Catalog Mower Assembly 1.

More information

Parts Catalog. Commercial / Residential 33 Mower

Parts Catalog. Commercial / Residential 33 Mower Parts Catalog R Commercial / Residential 33 Mower Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road City of Industry CA 91744 Toll Free Number:1-866-9-Mowers(1-866-966-9377) CONTENT CONTENT Mower

More information

FOR SERIAL NUMBERS 21304U00192 THROUGH U00534

FOR SERIAL NUMBERS 21304U00192 THROUGH U00534 PARTS MANUAL WYS52FX730V FOR SERIAL NUMBERS 21304U00192 THROUGH 201308U00534 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

ER48FX730VLCA ER52FX730VL ER52FX730VLCA

ER48FX730VLCA ER52FX730VL ER52FX730VLCA PARTS MANUAL ER48FX730VL ER48FX730VLCA ER52FX730VL ER52FX730VLCA 2 ENCORE MANUFACTURING A DIVISION OF WORLDLAWN POWER EQUIPMENT, INC. ENCOREEQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255

More information

FOR SERIAL NUMBERS THROUGH 60847

FOR SERIAL NUMBERS THROUGH 60847 PARTS MANUAL ER52FX730V FOR SERIAL NUMBERS 60706 THROUGH 60847 ENCORE MANUFACTURING A DIVISION OF WORLDLAWN POWER EQUIPMENT, INC. ENCOREEQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX

More information

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE PARTS MANUAL WYS52FX730V WYS52FX730VCA FOR SERIAL NUMBERS 201312U00681 AND ABOVE 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

WYDB60FS691V34 WYDB60FS691V34CA WYDB52FR691V32CA WYDB52FX691V34CA WYDB60FX691V34 WYDB60FX691V34CA PARTS MANUAL

WYDB60FS691V34 WYDB60FS691V34CA WYDB52FR691V32CA WYDB52FX691V34CA WYDB60FX691V34 WYDB60FX691V34CA PARTS MANUAL WYDB48FR691V32 WYDB48FR691V32CA WYDB52FR691V32 WYDB52FR691V32CA WYDB52FS691V34 WYDB52FS691V34CA WYDB52CT810V34 WYDB52CT810V34CA WYDB60FS691V34 WYDB60FS691V34CA WYDB52FX691V34 WYDB52FX691V34CA WYDB60FX691V34

More information

PARTS MANUAL EE60FX730V34CA EE52FX691V34CA

PARTS MANUAL EE60FX730V34CA EE52FX691V34CA PARTS MANUAL EE48FR691V32 EE48FR691V32CA EE60FX730V34 EE60FX730V34CA EE52FR691V32 EE52FR691V32CA EE52FX691V34 EE52FX691V34CA 2 WWW.ENCOREEQUIPMENT.COM 401 COMMERCE STREET BEATRICE, NE 68310 800-267-4255

More information

Parts Catalog. Commercial / Residential 28 Mower

Parts Catalog. Commercial / Residential 28 Mower Parts Catalog R Commercial / Residential 28 Mower Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road City of Industry CA 91744 Toll Free Number:1-866-9-Mowers(1-866-966-9377) CONTENT CONTENT Mower

More information

WYS48FX730VLCA WYS52FX730V WYS52FX730VCA

WYS48FX730VLCA WYS52FX730V WYS52FX730VCA PARTS MANUAL WYS48FX730VL WYS48FX730VLCA WYS52FX730V WYS52FX730VCA 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 401 COMMERCE STREET BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103 3 4

More information

Parts Catalog. WY28S WY32S Commercial Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number:

Parts Catalog. WY28S WY32S Commercial Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number: Parts Catalog R WY28S WY32S Commercial Mower Worldlawn Power Equipment, Inc. 2415 Ashland Avenue, Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Content Content Mower Assembly 1 Mower Deck Assembly..

More information

PARTS MANUAL WYDB60FX691V34CA WYDB52FX691V34E

PARTS MANUAL WYDB60FX691V34CA WYDB52FX691V34E PARTS MANUAL WYDB48FR691V32 WYDB48FR691V32CA WYDB52FR691V32 WYDB52FR691V32CA WYDB52FS691V34 WYDB52FS691V34CA WYDB52CT810V34 WYDB52CT810V34CA WYDB60FS691V34 WYDB60FS691V34CA WYDB52FX691V34 WYDB52FX691V34CA

More information

EC52FX730VCA EC60FX730V3 EC60FX730VCA EC52FX730V5 EC60FX801V5 EC60FX801VCA

EC52FX730VCA EC60FX730V3 EC60FX730VCA EC52FX730V5 EC60FX801V5 EC60FX801VCA PARTS MANUAL EC52FX730V3 EC52FX730VCA EC60FX730V3 EC60FX730VCA EC52FX730V5 EC60FX801V5 EC60FX801VCA 2 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103 3 Contents CASTER ASSEMBLY... 5 FRAME

More information

WYDB52CT810V34 WYDB52CT810V34CA PARTS MANUAL

WYDB52CT810V34 WYDB52CT810V34CA PARTS MANUAL WYDB52FR691V32 WYDB52FR691V32CA PARTS MANUAL WYDB52FS691V34 WYDB52FS691V34CA WYDB52CT810V34 WYDB52CT810V34CA WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWN.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255

More information

WYK60FX801V5 WYK52ECV7495 WYK60ECV7495

WYK60FX801V5 WYK52ECV7495 WYK60ECV7495 PARTS MANUAL WYK52FX730V5 WYK60FX801V5 WYK52ECV7495 WYK60ECV7495 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103 2 3 Contents

More information

EC52FX730V3 EC52FX730V5 EC52FX730V5CA EC60FX730V3 EC60FX730VCA EC60FX801V3 EC60FX801V5 EC60FX801V5CA EC60FX850V5

EC52FX730V3 EC52FX730V5 EC52FX730V5CA EC60FX730V3 EC60FX730VCA EC60FX801V3 EC60FX801V5 EC60FX801V5CA EC60FX850V5 PARTS MANUAL EC52FX730V3 EC52FX730VCA EC52FX730V5 EC52FX730V5CA EC60FX730V3 EC60FX730VCA EC60FX801V3 EC60FX801V5 EC60FX801V5CA EC60FX850V5 2 401 COMMERCE STREET BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

COMPACT STANDON ER32FS600VL ER36FS600VL ER36FS600VLCA

COMPACT STANDON ER32FS600VL ER36FS600VL ER36FS600VLCA COMPACT STANDON PARTS MANUAL ER32FS600VL ER32FS600VLCA ER36FS600VL ER36FS600VLCA 2 ENCORE MANUFACTURING A DIVISION OF WORLDLAWN POWER EQUIPMENT, INC. ENCOREEQUIPMENT.COM 401 N. COMMERCE STREET BEATRICE,

More information

WYK60FX801V5 WYK52ECV7495 WYK60ECV7495 WYK52ECV7495CA WYK60ECV7495CA WYK52FX730V5CA WYK60FX801V5CA

WYK60FX801V5 WYK52ECV7495 WYK60ECV7495 WYK52ECV7495CA WYK60ECV7495CA WYK52FX730V5CA WYK60FX801V5CA PARTS MANUAL WYK52FX730V5 WYK60FX801V5 WYK52ECV7495 WYK60ECV7495 WYK52ECV7495CA WYK60ECV7495CA WYK52FX730V5CA WYK60FX801V5CA 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 401 COMMERCE STREET

More information

PARTS MANUAL ET60CT656SD ET60CT656SDCA ET72CT724RD ET72CT724RDCA

PARTS MANUAL ET60CT656SD ET60CT656SDCA ET72CT724RD ET72CT724RDCA PARTS MANUAL ET60CT656SD ET60CT656SDCA ET72CT724RD ET72CT724RDCA 2 A DIVISION OF WORLDLAWN POWER EQUIPMENT, INC. WWW.ENCOREEQUIPMENT.COM 401 COMMERCE STREET BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

PWC - 33

PWC - 33 PWC - 33 WY33N13BS SPARE PARTS LIST Mower Assembly Caster Kit Ref.# Part# Description Ref.# Part# Description 1 3301010 Linchpin 11 B6182-12 Lock nut M12 2 B97.1-20 Washer 20 12 3301040 Caster Wheel Arm

More information

72K850ZP PARTS MANUAL

72K850ZP PARTS MANUAL 7 2 K 8 5 0 Z P PARTS MANUAL 72 MID-CUT GAS ENGINE OPTION SECTION 72 MID-CUT DECK ASSEMBLY 72" Mid-Cut Deck Assembly # PART NO. QTY DESCRIPTION 1 582096 1 72" MC DECK WELDMENT 2 582098 1 72" DECK CHANNEL

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine. Parts Manual PZ 60 967 045601-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service questions,

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 54" Fabricated

More information

Table of Contents QUICK REFERENCE GUIDE FOR 60K25X...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 60K25X...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS... 0 K X PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 0KX...A - DECK COMPONENTS...B - DECK LIFT COMPONENTS... C - FRAME COMPONENTS... D - DRIVE COMPONENTS...E - CONTROL COMPONENTS LINKAGE PARTS...F

More information

34 DECK ASSEMBLY A. SEE THE DECAL LIST SECTION FOR ALL DECALS /8 STD. FLAT WASHER TENSIONER w/ BUSHING

34 DECK ASSEMBLY A. SEE THE DECAL LIST SECTION FOR ALL DECALS /8 STD. FLAT WASHER TENSIONER w/ BUSHING 3 4 B 1 8 Z PARTS MANUAL 20 21 21 24 24 25 25 26 26 33 34 41 38 39 51 38 37 72 36 43 47 48 44 60 80 35 33 40 50 42 34 30 65 32 66 59 58 57 58 59 18 52 29 49 83 83 17 17 6 7 9 79 50 50 63 72 72 80 64 64

More information

Parts manual. Models: /ZEKW /ZEKW52210 MANUAL NO REV. 01 (02/23/06)

Parts manual. Models: /ZEKW /ZEKW52210 MANUAL NO REV. 01 (02/23/06) Parts manual Models: 968999295/ZEKW42170 968999296/ZEKW52210 MANUAL NO. 539 11 27 69 REV. 01 (02/23/06) MODEL NUMBER SERIAL NUMBER DATE PURCHASED DEALER ADDRESS NOTES: 2006 Yazoo/Kees Power Equipment.

More information

Parts Catalog. WS2265BSE/ WS2475BSE Snow thrower. Worldlawn Power Equipment, Inc.

Parts Catalog. WS2265BSE/ WS2475BSE Snow thrower. Worldlawn Power Equipment, Inc. Parts Catalog R WS2265BSE/ WS2475BSE Snow thrower Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road City of Industry CA 91744 Toll Free Number: 1-866-9-Mowers (1-866-966-9377) Content Content Snowthrower

More information

Table of Contents QUICK REFERENCE GUIDE FOR 48K19X...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 48K19X...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS... 4 8 K 9 X PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 48K9X...A - DECK COMPONENTS...B - DECK LIFT COMPONENTS... C - FRAME COMPONENTS... D - DRIVE COMPONENTS...E - CONTROL COMPONENTS LINKAGE

More information

Parts manual. Models: /ZEKW /ZEKW /ZEKW48190 MANUAL NO REV. IR (06/26/06)

Parts manual. Models: /ZEKW /ZEKW /ZEKW48190 MANUAL NO REV. IR (06/26/06) Parts manual Models: 989999/ZEKW10 989999/ZEKW10 989990/ZEKW8190 MANUAL NO. 9 11 REV. IR (0//0) MODEL NUMBER SERIAL NUMBER DATE PURCHASED DEALER ADDRESS NOTES: 00 Yazoo/Kees Power Equipment. All rights

More information

HYDRAULIC ASSEMBLY (TL)

HYDRAULIC ASSEMBLY (TL) HYDRAULIC ASSEMBLY (TL) REF. REF. 2 3 6 7 0 2 3 7 20 2 22 23 2 2 26 27 2 30 3 32 33 3 3 36 37 3 3 0 2 3 6 3 2 6 2 6 23 6 2 23 HYDRAULIC ASSEMBLY (TL)... 3 076...2... PULLEY 2... 3 077...2... KEY, MM SQ

More information

Parts manual MANUAL NO REV. 04 (12/14/00)

Parts manual MANUAL NO REV. 04 (12/14/00) Parts manual Models: 968999159 / ZTH5221KAA 968999160 / ZTH5223KAA 968999161 / ZTH5223KOA 968999162 / ZTH5223KOLA 968999163 / ZTH5225KOA 968999165 / ZTH6125KOA 968999166 / ZTH6125KAA 968999171 / ZTH6126KOA

More information

Hydro Cut Series Walk-Behind Mowers

Hydro Cut Series Walk-Behind Mowers Parts Manual HP Product Mfg. No. Description 92 Hydro Cut, HP Kawasaki, 2 inch (CE) Hydro Cut Series Walk-Behind Mowers Rev. 0/200 Table Of Contents PRODUCT COMPONENTS PAGES Engine Deck & Handle Bars

More information

Parts Manual Rev. A RZT48 /

Parts Manual Rev. A RZT48 / 115 91 36-2 Rev. A Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

When you need spare parts or support in service questions, warranty issues, etc., please consult the following professional: Engine

When you need spare parts or support in service questions, warranty issues, etc., please consult the following professional: Engine Parts Manual LZ5 / 968999 LZ30 / 9689996 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. English D R O When you need spare parts or support

More information

Parts Manual Rev. B RZT48 /

Parts Manual Rev. B RZT48 / 115 91 36-2 Rev. B Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

Parts Manual Zero Turn Mower / Z 248F

Parts Manual Zero Turn Mower / Z 248F Parts Manual Zero Turn Mower / Z 248F 967262501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Item No. Part Number Description Qty

Item No. Part Number Description Qty 36 Frame Assembly 1 336-001 Hood 36" 1 2 100-009 Saucer Nut 4 3 300-001 Rear Deck Weldment 1 4 200-006 Nylon Nut M10 GB889-86 9 5 200-003 Hexagon Bolt M10*25 GB5783-86 12 6 100-007 Chute Deflector 1 7

More information

72B27LD PARTS MANUAL

72B27LD PARTS MANUAL 7 2 B 2 7 L D PARTS MANUAL 6 MID-CUT SECTION 6 MID-CUT DECK ASSEMBLY 25 24 23 26 22 00 20 9B SEE NOTE A 9A 75 34 6 2 87 98 05 03 2 90 2 68 53 93 02 69 5 49 5 7 8 0 0 9 36 88 8 58 97 3 46 59 3 72 92 76

More information

52 MID-CUT DECK ASSEMBLY

52 MID-CUT DECK ASSEMBLY 5 2 K 2 5 A PARTS MANUAL 52 MID-CUT SECTION 52 MID-CUT DECK ASSEMBLY 19 79 36 30 18 82 107 104 7 27 40 85 35 41 28 43 39 111 30 114 99 42 95 80 88 39 6 31 68 84 83 110 34 15 6 14 11 109 30 18 96 31 51

More information

Parts & Owner s Manual

Parts & Owner s Manual Havener Enterprises, Inc. 368 S. Michigan Ave. Bradley, IL 60915 815.935.8383 32, 36, 48 & 52 Commercial Belt-Drive Mowers Parts & Owner s Manual Congratulations on the purchase of your new Bradley mower.

More information

74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN ) : BRAKE HANDLE ASSEMBLY NO.

74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN ) : BRAKE HANDLE ASSEMBLY NO. 74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN 311000001-311999999) : BRAKE HANDLE ASSEMBLY NO. 1 Page 1 of 52 74901, Z Master G3 Riding Mower, with 48in TURBO FORCE

More information

Parts Manual DX272 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine.

Parts Manual DX272 / Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Parts Manual DX22 / 966651501 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Gasoline containing up to 10% ethanol (E10) is acceptable

More information

BLACK BEAR ZTR. Parts Manual. English

BLACK BEAR ZTR. Parts Manual. English BLACK BEAR ZTR Parts Manual KOHLER / 9999 KAWASAKI / 99999 KOHLER / 9999 KOHLER / 9999 KAWASAKI / 9999 KAWASAKI / 999990 KAWASAKI / 99997 Please read the operator s manual carefully and make sure you understand

More information

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE PARTS MANUAL WYZ34FS600V WYZ34FS600VCA FOR SERIAL NUMBERS 201610U02011 AND ABOVE 2 3 4 CONTENTS GENERAL INFORMATION... 6 SERVICE LOCATOR CHART... 7 DECK ASSEMBLY... 8 DECK LIFT ASSEMBLY... 10 FRAME ASSEMBLY...

More information

Table of Contents QUICK REFERENCE GUIDE FOR 52B25X...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 52B25X...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS... B X PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR BX...A - DECK COMPONENTS...B - DECK LIFT COMPONENTS... C - FRAME COMPONENTS... D - DRIVE COMPONENTS...E - CONTROL COMPONENTS LINKAGE PARTS...F

More information

Parts Manual. Models: / Z4818BIA MANUAL NO REV. IR (09/18/04)

Parts Manual. Models: / Z4818BIA MANUAL NO REV. IR (09/18/04) Parts Manual Models: 968999250 / Z4818BIA MANUAL NO. 539109796 REV. IR (09/18/04) 2 INDEX MAIN FRAME ASSEMBLY... 4-5 BRAKE LINKAGE... 6 CONSOLE ASSEMBLY... 7 CASTER ASSEMBLY... 8 MOTION CONTROL ASSEMBLY...

More information

REAR ENGINE RIDER 42 MOWER SERIES 22

REAR ENGINE RIDER 42 MOWER SERIES 22 Parts Manual for REAR ENGINE RIDER MOWER SERIES MODELS 1BVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS- TIRES... - FRONT END, STEERING.... - MAIN CASE... - DIFFERENTIAL, R. H. FENDER... 8-9

More information

61 MID-CUT DECK ASSEMBLY

61 MID-CUT DECK ASSEMBLY 6 1 K 2 8 A PARTS MANUAL A A 102 101 100 103 99 83 97 61 34 93 12 86 123 2 74 124 55 56 92 48 5 7 8 10 84 9 36 73 95 3 31 58 76 62 59 22 27 64 44 43 87 17 1 13 35 31 41 40 26 24 91 55 48 23 22 59 21 31

More information

42B350Z PARTS MANUAL

42B350Z PARTS MANUAL 4 2 B 3 5 0 Z PARTS MANUAL 64 56 68 2 48 45 30 47 62 26 38 7 35 33 65 43 42 6 16 26 40 31 1 23 14 5 16 19 36 21 20 27 28 24 26 66 22 44 28 29 28 68 34 30 29 32 39 13 17 14 15 12 5 3 4 57 55 54 61 59 60

More information

HYDRAULIC ASSEMBLY (TE) MODELS: ,

HYDRAULIC ASSEMBLY (TE) MODELS: , 6 HYDRAULIC ASSEMBLY (TE) 6 6 0 6 MODELS: 6, 60 0 0 0 0 0 0 6 0 6 HYDRAULIC ASSEMBLY (TE) MODELS: 6, 60........ FITTING, STRAIGHT, F600---0... 6..... FITTING, STRAIGHT... 6..... FITTING, F600-6-6-0........

More information

Parts manual. English

Parts manual. English Parts manual iztskaa/989999, iz8tskaa/98999, iz8tskaa/98999, iztkoa/989998, iztxpkoa/989990, iztkoa/9899908, iztvan/98999 Please read the operator s manual carefully and make sure you understand the instructions

More information

Table of Contents QUICK REFERENCE GUIDE FOR 42K17Z...A - 1 DECK COMPONENTS... B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 42K17Z...A - 1 DECK COMPONENTS... B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS... 4 2 K 1 Z PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 42K1Z...A - 1 DECK COMPONENTS... B - 1 DECK LIFT COMPONENTS... C - 1 FRAME COMPONENTS... D - 1 DRIVE COMPONENTS... E - 1 CONTROL COMPONENTS

More information

Parts Manual EZF 3417/ Please read the operator s manual carefully and make sure you understand the instructions before using the machine.

Parts Manual EZF 3417/ Please read the operator s manual carefully and make sure you understand the instructions before using the machine. Parts Manual EZF 3417/ 96579301 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. English 200 HTC. All Rights Reserved. Beatrice, NE. Printed

More information

25 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower

25 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower MMZ 2, 260 2 Horsepower Hydrostatic Zero-Turn Commercial Riding Mower ILLUSTRATED PARTS LIST " Float Cutter Deck - Figure 1 3 1 27 32 17 6 1 11 31 36 3 19 7 23 1 33 38 18 37 22 3 20 2 10 2 12 21 30 39

More information

ILLUSTRATED PARTS LIST AND TECHNICAL MANUAL

ILLUSTRATED PARTS LIST AND TECHNICAL MANUAL Chariot / Chariot LX TCU705 H ILLUSTRATED PARTS LIST AND TECHNICAL MANUAL c WARNING: The Engine Exhaust from this product contains chemicals known to the State of California to cause cancer, birth defects

More information

Parts Manual. Models: ZCBI48180 MANUAL NO REV. IR (12/01/03)

Parts Manual. Models: ZCBI48180 MANUAL NO REV. IR (12/01/03) Parts Manual Models: ZCBI880 MANUAL NO. 0989 REV. IR (/0/0) INDEX MAIN FRAME ASSEMBLY... - CONSOLE ASSEMBLY... 8 CASTER ASSEMBLY... 9 MOTION CONTROL ASSEMBLY... 0- MOTION CONTROL LEVERS... - DECK LIFT

More information

WYW36FS481VHF WYW48FS481VHF

WYW36FS481VHF WYW48FS481VHF WYW36FS481VHF WYW48FS481VHF PARTS MANUAL 1 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWN.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103 1 Content WHOLE MOWER WHOLE MOWER. 2 LEVER ASM,DEFLECTOR

More information

LZAS25KC604N & LZAS29KA724N MODELS. For Serial Nos. 850,000 & Higher Part No Rev. C

LZAS25KC604N & LZAS29KA724N MODELS. For Serial Nos. 850,000 & Higher Part No Rev. C LZAS25KC604N & LZAS29KA724N MODELS For Serial Nos. 850,000 & Higher Part No. 4500-617 Rev. C -1- READ OPERATOR S MANUAL BEFORE OPERATING OR SERVICING EXMARK EQUIPMENT. TABLE OF CONTENTS Description Page

More information

CHASSIS / FRAME REAR OF MOWER

CHASSIS / FRAME REAR OF MOWER CHASSIS / FRAME 23 23 3 2 2 22 2 2 2 2 REAR OF MOWER 20 2 2 2 2 3 CHASSIS / FRAME... 3... 3... PAD-ABRASIVE 2... 3...... FRAME W/DECALS 3... 3 3...... FOOT PLATE W/DECALS...3... 2... KNOB W/STUD... 3 202......

More information

Parts Manual Rev. A RZT54 /

Parts Manual Rev. A RZT54 / 115 93 37-27 Rev. A Parts Manual RZT54 / 967 672101-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

SPEEDZTR Parts Manual

SPEEDZTR Parts Manual SPEEDZTR / SPEEDZTR / SPEEDZTR / SPEEDZTR Parts Manual SPEEDZTR / SPEEDZTR / 0 SPEEDZTR / SPEEDZTR / Please read the operator s manual carefully and make sure you understand the instructions before using

More information

When you need spare parts or support in service questions, warranty issues, etc., please consult the following professional: Engine

When you need spare parts or support in service questions, warranty issues, etc., please consult the following professional: Engine Parts Manual LZ5 / 968999 LZ30 / 9689996 Please read the operator s manual carefully and make sure you understand the instructions before using the machine. English D R O When you need spare parts or support

More information

Parts Manual P-ZT54 /

Parts Manual P-ZT54 / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual P-ZT54 / 9913402 Please

More information

32 FRONT DECK ASSEMBLY

32 FRONT DECK ASSEMBLY 4 8 K 0 0 PARTS MANUAL 3 FRONT DECK ASSEMBLY 3 1 Belt Shield Prior to SN 33333 4 6 1 7 4 6 14 8 13 1 9 10 11 7 8 1 16 19 17 30 36 39 39 37 9 60 6 61 3 9 49 41 40 8 48 4 13 43 44 47 46 Spindle Assy Prior

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G"

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES G Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G" MODEL LT160H42GBV LT160H42GBV2 LT180H48GBV2 WLT160H42GBV WLT180H48GBV2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS,

More information

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée PIÈCES DÉTACHÉES Tondeuse autoportée ELT15D33 1KV Yvan Béal - 1, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex Tél : 04 73 91 93 51 - Télécopie : 04 73 90 3 11 www.yvanbeal.fr

More information

Parts Manual RAM 44 / RAM 50 / RAM MAG 44 / RAM MAG 50 / RAM MAG 50 / RAM MAG 44 / RAM

Parts Manual RAM 44 / RAM 50 / RAM MAG 44 / RAM MAG 50 / RAM MAG 50 / RAM MAG 44 / RAM Parts Manual RAM 44 / 968999551 RAM 50 / 96899955 RAM MAG 44 / 968999559 RAM MAG 50 / 968999561 RAM MAG 50 / 96899956 RAM MAG 44 / 968999650 RAM MAG 50 / 968999651 Please read the operator s manual carefully

More information

Table of Contents QUICK REFERENCE GUIDE FOR 52K21Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 52K21Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... 5 2 K 2 1 Z PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 52K21Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... D - 1 DRIVE COMPONENTS...E - 1 CONTROL COMPONENTS

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F MODELS LT160H42FBV LT160H42FBV2 LT180H48FBV2 IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 6/2010 Shown with OPTIONAL Grass Collection System 2010 Wright Manufacturing Inc., All Rights

More information

2

2 PARTS MANUAL F48K17FC 2 CONTENTS FRONT CASTER ASSEMBLY... 6 DRIVE TIRE ASSEMBLY... 7 SEAT ASSEMBLY... 8 BRAKE ASSEMBLY... 10 FUEL ASSEMBLY... 12 DECK SUPPORT ASSEMBLY... 15 MAINFRAME ASSEMBLY... 17 TAIL

More information

ILLUSTRATED PARTS LIST THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS:

ILLUSTRATED PARTS LIST THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: IPL 0 6 7 8 2 8 0 MODEL STC 8 5 2 ILLUSTRATED PARTS LIST THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: STC8V-KAI with a serial number of D670000 to D67 STC8V-2CV with a serial number of D680000

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 9/2007 Shown with OPTIONAL Grass Collection System 2006 Wright Manufacturing Inc., All Rights

More information